MGA 1600 & MKII - Sidelamps & Fog Lamps

!

00. 13H6396 - SIDELAMP ASSEMBLY & FLASHER UNIT - AMBER & WHITE - RHD

13H6396 - MGA 1600 & MKII - RIGHT HAND DRIVE AMBER & WHITE SIDELAMP & FLASHER UNIT

Original Part Number - BCA4311

Quantity required - 2

00a. 13H520 - SIDELAMP ASSEMBLY & FLASHER UNIT - WHITE - LHD

13H520 - MGA 1600 & MKII - LEFT HAND DRIVE WHITE SIDELAMP & FLASHER UNIT

Original Part Number - BCA4320

Quantity required - 2

01. 47H5507 - LENS & RIM - WHITE & AMBER - RHD

47H5507 - MGA 1600 & MKII RIGHT HAND DRIVE LENS & RIM FOR SIDELAMP & FLASHER UNIT

Quantity required - 2

01a. 47H5508 - LENS & RIM - WHITE - LHD

47H5508 - MGA 1600 & MKII LEFT HAND DRIVE LENS & RIM FOR SIDELAMP & FLASHER UNIT

Quantity required - 2

nla2-j

02. 47H5504 - LENS - AMBER & WHITE - RHD - NLA

47H5504 - MGA 1600 & MKII RIGHT HAND DRIVE AMBER & WHITE SIDELAMP LENS - NO LONGER AVAILABLE

Use Part Number - 47H5507

nla2-j

02a. 47H5506 - LENS - WHITE - LHD - NLA

47H5506 - MGA 1600 & MKII LEFT HAND DRIVE WHITE SIDELAMP LENS - NO LONGER AVAILABLE

Use Part Number - 47H5508

nla2-j

03. 37H5460 - GASKET - LENS SEATING - NLA

37H5460 - MGA SIDELAMP LENS SEATING GASKET - NO LONGER AVAILABLE

Use Part Number - 17H5307K

04. 17H5307 - RING - SLIDING

17H5307 - MGA 1600 & MKII - SIDELAMP SLIDING RING

See also Part Number - 17H5307K

Quantity required - 2

04a. 17H5307K - SEAL SET - LENS MOUNTING

17H5307K - MGA 1600 & MKII - SIDELAMP LENS MOUNTING SEAL SET

Quantity required - 1

05. 37H5452 - FITTING - BULB HOLDER

37H5452 - MGA FITTINGS FOR  INDICATOR BULB HOLDER

Quantity required - 2

06. GLB382 - BULB 12V 21WATT - INDICATOR - LARGE

GLB382 - INDICATOR LIGHT BULB - 12V

Quantity required - 2

07. 244700A - FITTINGS - BULB HOLDER

244700A - MGA SIDELAMP BULB HOLDER FITTINGS

Original Part Number - 7H5536

Quantity required - 2

08. GLB989 - BULB 12V 5WATT - PARKING - SMALL

GLB989 - SIDELAMP BULB

Original Part Number - BFS989

Quantity required - 2

00w-j

09. 37H5255 - BULB HOLDER - BOOT - FLASHER - NLA

37H5255 - MGA FLASHER BOOT BULB HOLDER - NO LONGER AVAILABLE

Use Part Number - 37H5294K

10. 37H5294 - BULB HOLDER - BOOT - SIDELAMP

37H5294 - MGA SIDELAMP BOOT BULB HOLDER

See also part number - 37H5294K

Quantity required - 2

10a. 37H5294K - BULB HOLDER - BOOT SET

37H5294K - MGA 1600 & MKII - BULB HOLDER BOOT SET OF FOUR

Quantity required - 1

11. 47H5505 - RUBBER PAD

47H5505 - MGA 1600 & MKII - SIDELAMP RUBBER PAD SEATING GASKET

Quantity required - 2

12. PMZ306 - SCREW - 3/16UNF X 3/8 in.

PMZ306 - SCREW 3/16UNF X 3/8"

Quantity required - 4

13. ACG5179 - LIGHT UNIT - FOG LAMP

ACG5179 - MGA FOG LAMP LIGHT UNIT

Quantity required - 2

13a. MM162-800 - FOG LAMP

MM162-800 - MGA FOG LAMP

Original Part Number - ADH785

Quantity required - 2

nla2-j

14. ACG5180 - ADAPTOR ASSEMBLY - NLA

ACG5180 - MGA FOG LAMP ADAPTOR ASSEMBLY - NO LONGER AVAILABLE

Use Part Number - MM162-800

 

nla2-j

15. AJH5057 - CATCH - NLA

AJH5057 - MGA FOG LAMP CATCH - NO LONGER AVAILABLE

Use Part Number - MM162-800

 

16. 57H5569 - SCREW - RIM

57H5569 - MGA INDICATOR SIDELAMP RIM SCREW

Original Part Number - 17H5400

Quantity required - 2

nla2-j

17. 17H5401 - NUT - NLA

17H5401 - MGA FOG LAMP NUT - NO LONGER AVAILABLE

18. GLB380 - BULB 12V 21/15WATT

GLB380 - LIGHT BULB

Original Part Number - 1F9026, BFS323

Quantity required - 2

19. AHH5521 - BRACKET - FOG LAMP - RIGHT

AHH5521 - MGA FOG LAMP BRACKET- RIGHT 

Quantity required - 1

19a. AHH5520 - BRACKET - FOG LAMP - LEFT

AHH5520 - MGA FOG LAMP BRACKET - LEFT 

Quantity required - 1

20. GHF120 - SCREW - 5/16 UNF X 3/4 in.

GHF120 - SCREW - 5/16 UNF X 3/4"

Quantity required - 2

21. GHF201 - NUT - 5/16 UNF

GHF201 - NUT 5/16 UNF

Original Part Number - FNZ105

Quantity required - 2

22. WL700101 - WASHER - SPRING 3/16 in.

WL700101 - SPRING WASHER - 3/16"

Original Part Number - LWZ203

Quantity required - 2

23. PMP514 - SCREW - CHROME PLATED

PMP514 - CHROME PLATED SCREW - 5/16 X 7/8

Quantity required - 2

24. WA108052 - WASHER - CHROME

WA108052 - CHROME WASHER

Orignal Part Number - PWP105

Quantity required - 2

nla2-j

25. AHH5454 - LEAD - 3'9" - NLA

AHH5454 - MGA FOG LAMP LEAD - 3'9" - NO LONGER AVAILABLE

Use Part Number - MM162-800

 

26. RFR103 - GROMMET - 3/16" OD

RFR103 - GROMMET - 3/16" OD

Quantity required - 1

27. RTC603A - DOUBLE CONNECTOR - 4 WAY

RTC603A - MGA DOUBLE 4 WAY CONNECTOR

Original Part Number - 2H2617

Quantity required - 1